

# VACCINATION CARD

Sr. No: \_\_\_\_\_

P. No. 817

NAME: Hoorain Fatima.

FATHER'S NAME: M: Yar.

MOTHER'S NAME: Taleem

DATE OF BIRTH 

17	4	16
----	---	----

SEX 

F
---



 **Fatima**  
MEDICAL CENTRE



\* Not Covered for Families

\*\* Not Covered under Policy. on Self Payment

Sr. No.	AGE	VACCINE	ROUTE	DOSE	GIVEN ON	NEXT VACCINE DUE with DATE	REMARKS
1	Birth	BCG	ID	.05 ml	28-04-16		Rota (I)
2	6 wks	DTaP+IPV+Hib+Hep B(1 <sup>st</sup> Dose)	IM	.05 ml	10-6-16		13-6-16
3	8wks	PCV 1 Rota Virus 1*	IM PO	.05 ml 1 ml	13-6-16		Rota (II)
4	10wks	DTaP+IPV+Hib+Hep B(2 <sup>nd</sup> Dose)	IM	.05 ml	27-6-16		11-8-16
5	14wks	DTaP+IPV+Hib+Hep B(3 <sup>rd</sup> Dose)	IM	.05 ml	27-7-16		
6	16wks	PCV 2 Rota Virus 2*	IM	.05 ml	11-8-16		
7	24wks	PCV 3 Rota Virus 3**	IM PO	.05 ml 1 ml	16-9-16		
8	9 M	Measles	SC	.05 ml	19-1-17		
9	12 M	MMR + Chicken Pox Hep A*	SC IM	.05 ml .05 ml	17-4-17		
10	15 M	PCV Booster	IM	.05 ml	17-8-17		
11	18 M	DTaP+Hib+IPV+Hep B Booster Hep A*	IM IM	.05 ml .05 ml	31-10-17		
12	2 Yrs	Typhoid (Repeat 3 Yearly), **Meningococcal Vaccine	IM	.05 ml			
13	3 Yrs	Flu (Repeat Yearly)	IM	.05 ml			
14	4-5 Yrs	DTaP+IPV Booster MMR+Chicken Pox Booster Hep B Booster	IM SC IM	.05 ml .05 ml .05 ml	25-6-21		

*(Signature)*  
**Dr. Humayun Shahzad**  
 Medical Executive  
 Fatima Fertilizer Company Ltd



## CATCH UP Schedule for children aged 4 M through 18 Yrs who start late or who are more than 1 M behind

<b>A: Catch Up Schedule for children aged 4 months through 6 yrs</b>					
VACCINE	Min Age for Dose 1	Minimum Interval Between Doses			
		Dose 1 to 2	Dose 2 to 3	Dose 3 to 4	Dose 4 to 5
Hep. B	Birth	4 Weeks	4 Weeks	5 Yrs	
DTaP	6 Weeks	4 Weeks	4 Weeks	6 Months	6 M
Hib	6 Weeks	<b>4 Wks</b> If first dose administered at < 12 M of age; <b>8 Wks as final dose.</b> If first dose given at age 12-14 M; <b>No further dose</b> if first dose given after 15 M of age.	<b>4 Wks</b> If current age is < 12 M; <b>8 Wks as final dose.</b> If current age is 12 M or older and second dose given < 15 M of age; <b>No further dose</b> if first dose given after 15 M of age.	8 Wks (As final dose) this dose is only necessary for children aged 12 M through 59 M who received 3 <sup>rd</sup> doses before 12 M of age.	
Pneumo coccal	6 Weeks	<b>4 Wks</b> If first dose administered at < 12 M of age; <b>8 Wks as final dose.</b> If first dose given at > 12 M of age or current age 24 M; <b>No further dose</b> if first dose given after 24 M of age.	<b>4 Wks</b> If current age is < 12 M; <b>8 Wks as final dose.</b> If current age is 12 M or older; <b>No further dose</b> if previous dose given after 15 M of age.	8 Wks (As final dose) this dose is only necessary for children aged 12 M through 24 M who received 3 <sup>rd</sup> doses before 12 M of age.	
Polio	Birth	4 Weeks	4 Weeks	4 Weeks	4 Wks
MMR	9 Months	4 Weeks	4 Weeks		
Chicken Pox	12 Months	3 M			
Hep. A	12 Months	6 M			
<b>B: Catch Up Schedule for children aged 7 Years through 18 Years</b>					
DT/DTaP	7 Years	4 Weeks	<b>4 Wks</b> If first dose given at <12 M of age; <b>6 M</b> If first dose given at age 12 M or older	<b>6 M</b> If first dose given at age 12 M or older	6 M
Hep A	12 Months	6 M			
Hep B	Birth	4 Weeks	20 Weeks		
Polio	Birth	4 Weeks	4 Weeks	4 Weeks	4 Wks
MMR	12 Months	3 M			
Chicken Pox	12 Months				